CITY & INDUSTRIAL DEVELOPMENT CORPORATION OF MAHARASHTRA LT,

CIDCO MATERIAL TESTING LABORATORY

b CIDCO  si0rn0.-D-001,002,003, GROUND FLOOR, HIGHWAY SIDE, SANPADA

b L a5 RAILWAY STATION NAVI MUMBAIL

e Test Report No.: COAD,/2025/0021

issue Date: 22.04.2025

TEST REPORT FOR CONCRETE ADMIXTURES ;
*NAME OF AGENCY Add Chem Industries I
'NAME' OF WORK For Product Approval purpose only |
FCANO LAB2025 ; % T}
"TEST REQUISITION NO 2025-0001,0027 Dated: RECEIPT NO:|51000002602025 Dated: 11/04/2025
11/04/2025 i1
Joh Code No : COAD-0425-0021 Date of Receipt of Sample: | 11/04/2025
‘*Source nfs:lhp-le Submitted by Agency Condition of Sample : Acceptable . Al
"*Description of Sample : | Concrete Admixtures *sample identification Mark:  |ACHMIdPC/350 ClonY ey
Start Date of Testing: 15/04/2025 End Date of Testing: 15/04/2Q25
|“Grade Test Mathod followed : 159103 —
'Diseipline : iMechanical Group : Buflding, Infrastructure & Construction |
OBSERVATION & RESULTS J
5. No. Test Parameter Unit Test method followed 1 Result “E“:;’::;‘ﬁi';‘ﬂ:‘n"” '
1 |pH Value - Is 9103 - 1899 (RA 2018) 5,64 |
| 2 |Relative Density i 159103 ; 1999 (RA 2018) 1.100 —
Notes:- |

1 Abewe test results are based an the sample submitted by the agency and relates anly to'the samples Leated in Laboratory
7. Tha test results mentionod abowe are valid at the time and conditions spacified hersin

3, Any Correction invalidates this Certificate

& No past of the report, oxcept Infull, gnall be reproduced without written consent of the Comgetent Autharity.

5. Addition, deviation, exclusian from standard test method is not applicabla.

&, The star 1*) macked in the report represents the informatien furniched by the agency

7. The [aboratgry does not take responsbiity to oxpress any opinion, interpretation of (EStTesalts montioned here in,

& The |sharatory do not provids decision rula or canformity statement for the resubis mentioned abonve.

Reviewed by Authorised Signatory
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CITY & INDUSTRIAL DEVELOPMENT CORPORATION OF MAHARASHTRA LTD,

CIDCO MATERIAL TESTING LABORATORY

b CIDCO suopno.-p-001,002,003, GROUND FLOOR, HIGHWAY SIDE, SANPADA

WE MAKE LITIES RAILWAY STATION NAVI MUMBAIL

Test Report No,: COAD/2025/0022

Issue Date: 22,04, 2025

TEST REPORT FOR CONCRETE ADMIHTUE'_EE

*NAME OF AGENCY Add Cham Industries = : s 8 »
[*NAME DOF WORK For Product Agpraval purpase c»_nt-!r

[*C.A.NO LAB2025 _ 3 o
ITEST REQUISITION NO 2025-0001,/0027 Dated: RECEIPT NO :|51000002602025 Dated: 11/04/2025

11/04/2025 N : ]

b Code No :  |coap-0425-0020 Date of Receipt of Sample :  |11/04/2025 |
‘*Source of Sample Submitted by Agency Condition of Sample : !":'F“".F.'t:' bie Sy
*Description of Sample :  [Concrete Admixtures *Sample Identification Mark:  |ACI/HighPC/111 o0 IR
'Start Date of Testing: 15/04/2025 End Date of Testing: 15/04/2025

*Grade Test Method followed : I5 9103
Discipline : Mechanical Group : Bullding, Infrastructure & Construction |
| DBSERVATION & RESULTS -

i Requirement as par

Sr. No, Test Parameter Unit Test method followed Result Specification

1 |aH Valoe 159103 : 1993 (RA 2018) 5 58 ol
|2 |Relative Density 159103 : 1999 (RA 2013) 1105 OIS
MNotes:-

1. Above test results are based on the sample submitted by the sgeney and relatesanly to the samples testedin labaratary.
2. The test results mentioned above are valid at the time and conditions specified harein,

3_Any Correstlon invalidates this Certificate,

4, Mo part of the report, exceptin full, shall be reprodyced without written consent of the Compaetent Autharity,

5, Addivion, deviatlon, eschaion from standard test methed is not appiicable.

6. The star {*) marked in the Teport represents the information furrished by the agency.

7. This laboratory does nol take responsibifity to eapross any opinion, Lntrrpretatiun'u!'.aﬁt Tesults menticned hera i,

& The lsbhoratory do not provide decisien rule or conformity statemsent for the results mentioned above.

Authorised Signatory
rregrcth

5 B. Dhamane
AEE [QC-LABY

= w e ENDOFREPORT* ==+ *
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CITY & INDUSTRIAL DEVELOPMENT CORPORATION OF MAHARASHTRA LTD

CIDCO MATERIAL TESTING LABORATORY

} CIDCO SHOP NO.-D-001,002,003, GRDUND FLOOR, HIGHWAY SIDE, SANPADA

WE MAKE CITIES

RAILWAY STATION NAVI MUMBAIL

Test Report No.: COADY2025/0020

Issue Date: 22.04.2025

| TEST REPORT FOR CONCRETE ADMIXTURES ]
\*NAME OF AGENCY Add Chern Industries — '
I*NAME OF WORK For Product Apprwal purpose anly I}
*C.A.NO {oe2025 _
TEST REQUISITION NG [2025.0001/0027 Dated: RECEIPT NO :[61000002602025 Dated: 11/04/2025 |
_[1/oaf2025 = .
'Job Code No : COAD-0425-0012 Date of Receipt of Sample : | 11/04/2025
*Source of Sample Submitted by Agency Condition of Sample ; Accaptable -'
“Description of Sample : _ |Concrete Admixtures *Sample Identification Mark: | AC|/PlascP(/513 i
‘Start Date of Testing: 15/04/2025 End Date of Testing: Iﬂfﬂdﬁp_{ﬁ._ L= - i
*Grade Test Method followed : 15 9103
Discipline : Mechanical Group : Building, Infrastructure & Construction _'
| OBSERVATION & RESULTS
Sr. No. Test Parameter Unit Test mn’d’tﬂd fallowied Result Hﬁq:;r:;E:':;PEr
| 1 |pHValue 159103 - 1959 {RA 2018) 5.71
2 |Relative Density . 1S 9103 : 1999 {RA 2013) 1.075
Notes:-

1. Bbove test résults are based on the ssmple submitted by the ageneyand relates anly to'the sampies tasted in laboratory.
2 Thee test resuits mentioned above are valid at the time and conditions speritind hesmin :

A Ary Correction invalldates this Certilicate.

4, No part of the repory, except in full, shill be reproduced without written consentof the Compatent Authority,

5 Addition, deviation, exdusion from standard best method is not applicable.

& The star [*) marked in the report repressnts the infstmation furnished by the egency.

T. The iaboratory does not take responsibillty o exprast sy opinion, Inmrmtitlunhftnitms.ull:ﬁﬂenlmd herein,

8. The laboratory do not provigie decision reie or conformity stafement for the results mentoned above,

Reviewed by Authorised Signatory
7z e
. tkhair B. \l'. Shingde
AE{Civil} AEE (CiC-LAB)
T,
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